SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 25

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

= =
v v
Ref Level 30.00 cbm  Offset 12,50 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 30 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0dh SWT 632 ps @ VBW 100 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.61 dBm) ™M1[1] 14.95 dBm)
1.87977620 GHz 1.87991890 GHz
= — ndp 26.00 dB @ 26.00 dB
04 et R st et 1 A AT 1.292300000 MHz 104 A " 1.258700000 MHz
Q factor 1454.6) / qQfactor | 1493.5
od - 0 1 X
" / AN
: T 2
10 df v * 10 d Ed
/ N / A
/ \ / N
= 20 d
. -\ E——
ey e e
W AN
40 df -40 di
50 d -50 di
&nd 60 d
CF 1,88 GHz 1001 pts Span 2.8 MHz CF 1.68 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f LE797762 GHz 15.51 dsm nd8 down 1.2923 MHz ML 1.5799189 GHz 14.95 dBm ndB_down 12587 MHz
TL 1 18793566 GHz -10.34 dam nd8 26.00 dB T1 L 1.879379 GHz -11.07 dam nd8 26.00 dB
T2 1 1,880649 GHz -10.48 dBm Q factor 1454.6 T2 1 1.8806378 GHz -11.17 d8m Q factor 1493.5
L I 4 [S JL 4 -
ctrum s pectrum &
Ref Level 30.00 cbm  Offset 12,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.12 dBm) ™M1[1] 15.04 dBm)
[ 188101300 GHz 1.88072530 GHz
111
= . nds__ & 26.00 dB @ ~ . B ndBy, 26.00 dB
04 s T i s 2.009000000 MHz 104 T i eV e | \“ﬁ-\,'\\ 2.033000000 MHz
] Q factor 625.1 7 Q factor \ 620.1
A L i / Y
o T Y2 ! 'l
’ B
10 df \ 10 d 2
\ J
20 d L
— 20 = L -
. ]
-30
40 df -40 di
50 d -50 di
-60 d 60 d
CF 1,88 GHz 1001 pts Span 6.0 MHz CF 1.68 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1881013 GHz 18.12 dBm nd@ down 3.009 MHz M1 1 1.B807253 GHz 15.94 dBm nd@ down 2,033 MHZ
TL 1 16784895 GHz -6.12 dBm nd8 26.00 dB T1 L 1.8784955 GHz -10.01 dbm nd8 26.00 dB
T2 1 18814985 GHz -7.76 dBm Q factor 625.1 T2 1 1.8815285 GHz -10.01 d8m Q factor 620.1
L I 4 L [S JL 4 -
1 . I 14:56: : 1 14:56:48
Spectrum s pectrum &
Ref Level 30.00 cbm  Offset 12,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.87 dBm) ™M1[1] 15.20 dBm)
1.88149900 GHz 100 GHz
= 26.00 dB @ ¥ 26.00 dB
104 A S A \ 4.925000000 MHz 104 T Wk’ TV SO NP PAT 4.965000000 MHZ|
od | od ! Y
T e '
-10 df ¥ -10 d "
/ \ \
20d ~ ‘L — 20 d ;
e ol . ; s PN
: M s . aVA A
40 df -40 di
50 d -50 di
-60 d 60 d
CF 1,88 GHz 1001 pts Span 10.0 MHz CF 1.68 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1881499 GHz 14.87 dBm nd@ down 4.925 MHz M1 1.87965 GHz 15.29 dBm nd@ down 4,965 MHZ
TL 1 LB77532 GHz -11.06 dam nd8 26.00 dB T1 L 1.877522 GHz -10.46 dBm nd8 26.00 dB
T2 1 1,882458 GHz -11.12 dém Q factor 382.0 T2 1 1.882488 GHz -10.41 d8m Q factor 378.6
L I 4 L [S JL 4 -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 25

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

[= (=
v v
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16.86 dBm) ™M1[1] 15.77 dBm)
1.8820180 GHz 1.8827370 GHz
1
= 26.00 dB @ nde 26.00 dB
04 / 9.790000000 MHZ 104 S\ rmpird 9.850000000 MHz
Q factor \ 192.2 Q factor \ 191.1
0 d /
o ¥
\n
20 d 7 e
Pan N PN A~ NS VN PN
-30
-40 d -40 d
50 d -50 di
-60 d 60 d
CF 1,88 GHz 1001 pts Span 20.0 MHz CF 1.68 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1882018 GHz 16.86 dsm nd8 down 9.79 MHz M1 1.882737 GHz 15.77 dBm ndB_down 9,85 MHZ
TL 1 LB75165 GHz -6.65 dBm nd8 26.00 dB T1 L 1.975045 GHz -10.07 dbm nd8 26.00 dB
T2 1 1,884955 GHz -9.31 dBm Q factor 192.2 T2 1 1.884895 GHz -10.08 dém Q factor 191.1
L I 4 L [S JL 4 -

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.10 dBm)| ™M1[1]
1.8852450 GHZ|
= ndB "" 26.00 dB| @ "I ndB 26.00 dB|
g P A A PN, 14.296000000 MHz| 104 Jar AL Py PP 14.535000000 MHz
I Q factor | 131.9) ] i Q factor y 129.1
04 | 04 |
{ | -/ L
104 A JIL 10 di A i
/ / \
20 d " — 0 20 d i +
. PRI RN v Rt (Y Van Vison . Wy ~
A, v U PO N Ve
-40 ds -40 di
50 df 50 d
&nd -60 di
CF 1.00 GHz 1001 pts Span 40,0 MHz CF 1.80 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1885245 GHz 15.18 dam nd8 down 14,205 MHz ML 1.877123 GHz 13.72 dam nd8 down 14,535 MHz
T1 1 1872807 GHz -10.77 dbm nd8 26.00 dB T1 L 1872687 GHz -12.19 dbm nd8 26,00 d8
T2 1 1887103 GHz -11.57 ddm Q factor 131.9 T2 1 1.887223 GHz -12.27 dém Q factor 129.1
L I 4 L [S JL 4 -
Spectrum i vectrum =
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz  Mode FFT o Att a0dh SWT 185 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.10 dBm)| ™M1[1] 13.99 dBm)
1.8842360 GHZ| 1.0861940 GHz
= &(b 26.00 dB @ nds M 26.00 dB
g IS CNVZalS Y WL AR i 19.221000000 MHz| 104 A, LR L, e 18.861000000 MHz
Q factor 98.0) f G S \ 100.0
{ ! |
a 7 T o
| 2
T i 7[ .
-10 d -10 de -
\ [ |
\ / \
204 ! 20d i
- i - A -
AL Tmatal N . - AR
b s \ n )
-40 d -40 d
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 40.0 MHz CF 1.80 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1,884236 GHz 15.18 dBm nd@ down 19.221 MHz M1 1.886194 GHz 13.39 dBm nd@ down 18,861 MHZ
T1 1 187033 GHz -10.74 dam nd8 26.00 dB T1 L 1.87048 GHz -12.38 dbm nd8 26.00 d8
T2 1 1,88955 GHz -10.48 dBm Q factor 98.0 T2 1 1.889351 GHz -12.41 d8m Q factor 100.0
L I 4 [S JL 4 -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 25

Middle Channel / 1.4MHz /| 64QAM

Middle Channel / 3MHz / 64QAM

[= [=
v v
Ref Level 30.00 cbm  Offset 12,50 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 100 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.72 dBm)
1.86111490 GHz,
= T nd 26.00 dB @ ‘ 26.00 dB
o PN, AT PN L A, 1.264300000 MHz 04 “ S \ 2.985000000 MHz
] Qfactar | 1486.6 7 Q factor \ 630.2
od 0 d
o/ 1 |
10 df v 10 d 5 ¥
7 ’ 1
20d - 20d v
/ Wy - ~ AN
50 df 50 d
&nd -60 di
CF 1.00 GHz 1001 pts Span 2.8 MHz CF 1.80 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.B795636 GHZ 13.43 dBm nd@ down 1.2643 MH2 M1 1.8811149 GHz 15.72 dBm nd@ down 2,985 MHZ
T1 1 1.B793762 GHz -12.39 dbm nd8 26.00 dB T1 L 18785135 GHz -10.56 dBm nd8 26,00 d8
T2 1 1.BB06406 GHz -12.58 dém Q factor 1486.6 T2 1 1.8814985 GHz -10.56 dBm Q factor 630.2
L I 4 [S JL 4 -

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 12,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5 dBm)| ™M1[1] 14.56 dBm)
1.847686100 GHz 1.8805990 GHz
= nd 26.00 dB @ T nde 26.00 dB
w0 ) oo A AP fion 4.865000000 MHZ| 0d e A ;‘“._.,«Bwr’vvm 0.750000000 MHz|
= Q factor \ 386.2) 7 Q factor N 192.9
| |
04 J | 04 /
! il
-tod = -10d =
! LN
204 At 20d ’f
/ ! S
50 gomie -0 20 =
-40 d -40 d
50 df 50 d
&nd -60 di
CF 1.00 GHz 1001 pts Span 10.0 MHz CF 1.80 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1878861 GHz 13.95 dam nd8 down 4.865 MHz ML 1.880599 GHz 14,56 dam nd8 down 9.75 WHz
T1 1 LE77562 GHz -11.83 dbm nd8 26.00 dB T1 L 1.975165 GHz -12.49 dbm nd8 26,00 d8
T2 1 1882428 GHz -12.29 dém Q factor 386.2 T2 1 1.884915 GHz -12.10 dém Q factor 1 9
L I 4 L [S JL 4 -

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Spectrum i vectrum =
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT 185 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.13 dBm) ™M1[1] 13.48 dBm)
1.8767330 GHZ| 10845150 GHz
= nd 26.00 dB @ ndfy 26.00 dB
» = Pl o P A 14.535000000 MHz . M N A 18.821000000 MHz|
10 + == - - e '\ . 10 e - - A~y
] 129.1 f 7 \ 100.1
J 1 J |
0 df f t 0
/ ) |
-1 d \ 10 di fl 12
/ \ | |
204 7 ¥ 20 1 T
i s ~ L
Ao e -0 Yy e e B
E Vot A e, 1 -
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 40,0 MHz CF 1.80 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1876733 GHz 14.13 dBm nd@ down 14,535 MH2 M1 1 1.884515 GHz 13.48 dBm nd@ down 18,821 MHZ
T1 1 1872687 GHz -11.90 dbm nd8 26.00 dB T1 L 197048 GHz -12.49 dbm nd8 26,00 d8
T2 1 1887223 GHz -11.82 dém Q factor 129.1 T2 1 1.889311 GHz -12.56 dam Q factor 100.1
L I 4 L [S JL 4 -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

Occupied Bandwidth

LTE Band 25 : 99%0BW(MHz)

Mode
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.08 1.09 2.73 2.72 4.48 4.47 9.00 8.99 | 13.43 | 13.43 | 17.86 | 17.81
Mode LTE Band 25 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.09 - 273 - 4.48 - 9.05 - 13.47 - 17.85 -
Page Number 1 A9-7 of 30
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 25

Middle Channel / 1.4MHz /| QPSK

Middle Channel / 1.4MHz / 16QAM

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 12,50 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 30 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0dh SWT 632 ps @ VBW 100 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.72 dBm)
- . 1.879527690 GHz - 1.879554000 GHz,
T Occ Bre 1.088811119 MHz 1.097770223 MHz,
o S IS .
od 0 d \
/ \
-10 df -10 d
N 5
204 i = 20d
A AR — A
i L e Aty - o M,
7
40 df -40 di
50 df 50 d
&nd -60 di
CF 1.00 GHz 10001 pts Span 2.8 MHz CF 1.80 GHz 10001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value Function | Function Result |
ML f 1.B7952769 GHz 15.55 dam ML 1.879554 GHz 14.72 dBm
T1 1 1679458814 GHz 7.98 dm Oce Bw 1.088811119 MHz T1 L 1.879456254 GHz 7.77 dBm Oce Bw 1.097770223 MHz
T2 1 1.BBOS47625 GHz 9.97 dam T2 1 1880556024 GHz 7.65 darm
L I 4 [S JL 4 -

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 12,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 100 kHz
o Att 30dE SWT 188 ps @ VBW 300kHz  Mode FFT o Att a0dh SWT 185 ps @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.52 dBm) 16.68 dBm)
- M1 1.880306570 GHz - 1.880889710 GHZ,
2.732126767 MHz 2.723727627 MHZ
% SR EV AT, Vo P PN I NS
10d ‘ T 104
\
od / | od / \
# | \
s Il‘ \ od | \
204 ad A = 20d . L
N [~ N 1 N
a0 30
40 df -40 di
50 df 50 d
60 d -60 di
CF 1.00 GHz 10001 pts Span 6.0 MHz CF 1.80 GHz 10001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.BBO30657 GHz 17.52 dam ML 1.BB0B8I71 GHz 16.68 dam
T1 1 LEB78629737 GHz 9.73 dBm Oce Bw 2.732126787 MHz T1 L 1.878626737 GHz 8.63 dBm Oce Bw 2.723727627 MHz
T2 1 1.BB1361864 GHz 11.19 dam T2 1 1.881350465 GHz 9.48 dam
L ] J - \ JU J ) v

Middle Channel / 5SMHz /| QPSK

Middle Channel /

5MHz / 16QAM

[= (¥
Ref Level 30.00 GBm  Offset 12,50 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 12,50 db & RBW 100 khz
jo ALt 30d8 8SWT 10 ps & VBW 300 kHz  Mode FFT b ALt 30 de SWT 10 ps & VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 15.35 dBm) ™M1[1] 15.11 dBm)
- . 1.880680900 GHz - . 1.881682800 GHz,
Occ Bre 4.487551245 MHz - OccBw 'y 4.474552545 MHz
g SOV WAV DRPN N 104 il WG ORWELN YA N, e Tadh O
| { |
04 J 04 |
7 T
/ \ " i \
-10 df f T -10 T
/ Y / \l
o '\.-f\_/»/" \Nw s =
Ny e P T A - V\P[ B A T
a0 e
40 df -40 di
50 df 50 d
60 d -60 di
CF 1.00 GHz 10001 pts Span 10.0 MHz CF 1.80 GHz 10001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1 BBOGE09 GHz 15.35 dam ML 18816828 GHz 15.11 dam
T1 1 1.B7775822 GHz 10.06 dBm Oce Bw 4,487551245 MHz T1 L 1.87776222 GHz 9.16 dBm Oce Bw 4,474552545 MHz
T2 1 1 BB2Z4578 GHz 10.40 dem T2 1 188223678 GHz 8.57 dam
L I 4 L [S JL 4 -

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG4D1913

LTE Band 25

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

[= [=
v v
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de SWT 127 ps @ VBW 1MHz  Mode FFT o Att a0dh SWT 127 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.13 dBm) ™M1[1] 15.08 dBm)
- AN 1.87607620 GHz - 1.87954600 GHz,
~ - - Occ Bre } 9.009099090 MHz ‘ 2 £.997100290 MHZ
04 | S A S Tt 04 ey '\-vx..’\ A A
T
\ / \
od 0 d 1 T
10 df 10 ol \‘
204 20 dBm— JI \\
JANEAN TrN AN RV Ay WP Y o
50 -30
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 10001 pts Span 20.0 MHz CF 1.80 GHz 10001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f L E780762 GHz 16.13 dam ML 1.879545 GHz 15.08 dam
T1 1 1.B7549645 GHz 10.44 dBm Oce Bw 9.00909509 MHz T1 L 1.87551245 GHz 9.67 dBm Oce Bw £.99710029 MHz
T2 1 1 BB450555 GHz 10.12 dam T2 1 1.88450955 GHz 9.33 dam
L I 4 [S JL 4 -

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
5.49 dBm)| ™M1[1] 14.05 dBm)
1.87656530 GHz 1.86112490 GHz,
20 . 20 ol :
A : 13.492656734 MHz T occBw : 13.430656134 MHz
g ’vﬁi\f\v\ ey 104 e e b AR AP
I \ /
od / | 0d
T | T
/ . /
-10 df T -10 T
/ 4 /
204 - 20d /

AP AP A . o
o e /! e
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 10001 pts Span 40,0 MHz CF 1.80 GHz 10001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |

ML f L B765653 GHz 15.49 dam ML L 18811249 GHz 14.05 dam
T1 1 167325367 GHz 10.59 dBm Oce Bw 13.432656734 MHz T1 L 187327767 GHz 9.69 dBm Oce Bw 13.438656134 MHz
T2 1 1.BB668633 GHz 9.81 dBm T2 1 1.BB671633 GHz 8.94 dBm

L I 4 L [S JL 4 -

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Spectrum i vectrum =
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de  SWT iGus @ VBW  1MHz  Mode FFT o Att a0ds SWT i5ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.85 dBm) ™M1[1] 14.43 dBm)
- 1.88346370 GHz - 1.87397660 GHz,
- ; 17.866215379 MHz ! 17.814218578 MHz
4 AW LN N SN ; d X Poaonl o Ao
10 ! 10 ?
|
i i !
o 0 t
b
10 df it 10 |
\ ]
20 d ! 20 di ! 1
r \ A / I
i ] A Ml M A| faa, o e P A VN
| R o v
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 1.00 GHz 10001 pts Span 40.0 MHz CF 1.80 GHz 10001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1BB34637 GHz 14.85 dam ML L 18739766 GHz 14,43 dam
T1 1 L.B710449 GHz 10.20 cBm Oce Bw 17.866213379 MHz T1 L 1.87107689 GHz 9.97 dBm Oce Bw 17.814216578 MHz
T2 1 1.BBEYLL11 GHz 9.94 dam T2 1 188889111 GHz 9.5 dam
L I 4 [S JL 4 -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG4D1913

LTE Band 25

Middle Channel / 1.4MHz /| 64QAM

Middle Channel / 3MHz / 64QAM

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 12,50 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 100 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0dh SWT 185 ps @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 13.16 dBm) 14.93 dBm)
- 1.880164900 GHz - 1.880856710 GHz,
T Oce Bw 1.090210979 MHz 2.732726727 MHZ
e i X ~ 10 ES PP PN
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CF 1.00 GHz 10001 pts Span 2.8 MHz CF 1.80 GHz 10001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1 BB01649 GHz 13.16 dam ML L 1.BB0B5671 GHz 14,93 dam
T1 1 1.B79459934 GHz 6.99 dBm Oce Bw 1.090210978 MHz T1 L 1.878635136 GHz 9.66 dBm Oce Bw 2.732726727 MHz
T2 1 1 BBOSS0145 GHz 6.17 dam T2 1 1.881367863 GHz 9.16 dam
L I 4 [S JL 4 -

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 12,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0dh SWT 127 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 15.11 dBm) ™M1[1] 14.66 dBm)
- 1.879762000 GHz - 1.86199180 GHz,
Occ B 4.486551345 MHz ke B 051004891 MHz
N ) o~ — -
w0 ¥ WA 2 104 e _
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{ \ 4
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-6 df -60 di
CF 1.00 GHz 10001 pts Span 10.0 MHz CF 1.80 GHz 10001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1879762 GHz 15.11 dam ML 18819918 GHz 14.66 dBm
T1 1 LE7775022 GHz .01 dBm Oce Bw 4,486551345 MHz T1 L 1.87545645 GHz 8.25 dBm Oce Bw 9.051094691 MHz
T2 1 1 BB2Z3678 GHz 7.74 dam T2 1 1.88450755 GHz 8.04 dam
L ] J - \ JU J ) v

Middle Channel / 1

5MHz / 64QAM
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[= (¥
Ref Level 30.00 GBm  Offset 12,50 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 12,50 db & RBW 300 khz
jo ALt 30d8 8SWT 12.6 ps & VBW 1 MHz Mode FFT b ALt 30 de SWT 10 ps & VBW 1 MHz Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 13.16 dBm) 13.11 dBm)
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1 BB18893 GHz 13.16 dam ML 18809039 GHz 13.11 dam
T1 1 167325667 GHz .47 dBm Oce Bw 13.477652235 MHz T1 L 1.87111289 GHz 7.45 dbm Oce Bw 17.854214579 MHz
T2 1 1 BB673433 GHz 8.89 dam T2 1 18889671 GHz 8.76 dam
L I 4 L [S JL 4 -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

Conducted Band Edge

LTE Band 25/ 1.4MHz /| QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum L

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.30 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém  Offset 12,30 de
SGL Count 100/100

Mode Auto Sweep

D

@1 AvaPwr [@1 avoPwr
Limit §heck PABS [ SPURIGUE GHEEKABS_ PARS
Line _SPURIOUS_) INE_ABS PABS Line _$PURJOUS_LINE_ABS PABS
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SPURIOUS_LINE_ABS ‘ \ }
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Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit

1.840 Gz 1.849 GHz 1.000 MHz 1.84900 GHz -38.39 dém -20.39 d& 1.813 GHz 1.915 Ghz 100.000 kHz 1.91474 GHz 21.05 dBm -8.95 db

1.849 GHz 1.850 GHz 20.000 kiz 1.85000 GHz -22.53 dBm -9.53d8 1.915 GHz 1.916 GHz 20,000 kHz 191501 GHz -21.22 dBm -8.22 db

1.850 GHz 1.852 GHz 100,000 kHz 1,85022 GHz 20.67 dBm -9.33 dB 1.916 GHz 1995 GH2 1.000 MHz 161811 GHz 30.56 dBm 1756 B

S
) J L] il [ )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 12,30 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 12.30 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
q 3 3 DABS Li SPURIOUS INE_ABS PASS
20 dIBIﬁr‘IH PURIOUS INE_ABS PABS ZDUB;':i‘P S
10 dem £~ """"'*\ 10 dBr"{ b "“'\
odB f/ \ 0 dem IL\
-10 dem I -10 dim ‘
SPURIOUS_LINE_ABS [ \ \
20 dem p 2p,gbm
-30 dBm el l -30 dém LJ "
'J"“J Ll IM
40 derm. S ~ _a0 dBm w,'.
i r.,,nl-.r""‘”‘
e e S Mot vmnie
= 50 dem ¢
60 dem -60 dem
Start 1.84 GHz 3003 pts Stop 1.852 GHz | |[[Start 1,013 ahz 5003 pts Stop 1.025 Gz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REBW Freguency Power Abs ALl Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184889 GHz -21,50 dém -8.50 d& 1.013 Ghz 1.015 Ghz 100.000 kHz 1.01428 GHz 13.11 dBm -16.89 dB
1.843 GHo 1.850 GHz 20.000 kHz 1.85000 GHz -26.25 dam -15.25 do 1.015 GHz 1.916 GHz 20.000 kHz 1.91500 GHz -27.01 dBm -14.01 de
1,850 GHz 1,852 GHz 100,000 kHz 185028 GHz 13.01 dBm -16.09 dB 1016 CHz 1955 GH2 1,000 Mz L a1602 CHe ~19°25 dbm 625 db

i ;
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 25/ 1.4MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

ectrum =) ¢ um
Ref Level 30.00 dBm  Offset 12.30 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 12,30 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
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purious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84899 GHz -31.03 d&m -18.63 d8 1.513 GHz 1.815 GHz 100.000 kHz 1.81475 GHz 20.07 dém -9.93 db
1.849 GHz 1.850 GHz 20.000 kHz 1.85000 GHz -21.14 dBm -8.14 dB 1.015 GHz 1.016 GHz 20.000 kHz 1.91500 GHz ~18.61 dBm -5.61 dB
1.850 GHz 1.852 GHz 100,000 kHz 1,85027 GHz 20.01 dBm -9.99 d& 1.916 GHz 1.925 GHz 1,000 MHz 1.91608 GHz -28.30 dbm -15.30 dB
S
Y
il [ I 1 W

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

]" 1

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 12,30 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.30 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
6 5 5 ABS Li SPURIOUS INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine 5
10 dem ; L 10 da7 \
0 ds {i \ 0 dem \
-10 dBm / ! -10 dgm -
SPURIOUS_LINE_ABS |‘ l l
20 dem v 20 dpm
M [ M 1
-30 dBm W "30 dem
.M“’M x"f i Moy
40 derm — el 40 dBm AN ““%”
- WM
s WA bty
-50 dBm
-60 dem -60 dem
Start 1.84 GHz 3003 pts Stop 1.852 GHz ||[[Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Fraquency | __Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184889 GHz -24.44 dBm -il.44 dB 1.013 Ghz 1.015 Ghz 100.000 kHz 1.01397 GHz 12.26 dBm -17.74 dB
1.843 GHo 1.850 GHz £0.000 kHz 1.84853 GHz -30.67 dam -17.67 d8 1.015 GHz 1.916 GHz 20.000 kHz 1.91E11 GHz -20.12 dBm -16.12 d8
1,850 GHz 1,852 GHz 100,000 kHz 185097 GHz 12.10 dBm -17.90 dB 1016 CHz 1955 GH2 1,000 Mz 191606 Chs 5115 dbm 61368
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LTE Band 25/ 1.4MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

ectrum =) ¢ Hm
Ref Level 30.00 dBm  Offset 12.30 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 12,30 db Mode Auto Sweep
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purious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84897 GHz -35.84 dBm -22.84 dé 1.513 GHz 1.815 GHz 100.000 kHz 1.51473 GHz 19.50 dBm -10.50 dB
1.849 GHz 1.850 GHz 20.000 kHz 1.84999 GHz -28.90 dBm -15.90 dB 1,015 GHz 1.016 GHz 20.000 kHz 1.91500 GHz -25.43 dbm -12.43 dB
1.850 GHz 1.852 GHz 100,000 kHz 1,85023 GHz 19.04 dBm -10.96 dB 1.516 GHz 1.925 GHz 1,000 MHz 1.91612 GHz -34.04 dbm -21.04 dB
—
Y
il [ I [] W
Date: 2 025 21:15:28

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 12,30 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.30 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
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Limit §heck PARS | SPURISHIE GHEEKARS PABS
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10 dem » 10 dBT \
o b / \\ 0 dem i
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SPURIOUS_LINE_ABS [ ‘l 1
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-40 dem - -40 dem L
MW,‘AWT"‘M i Y, WMM
e o .
- m -50 dem
-60 dem -60 dem
Start 1.84 GHz 3003 pts Stop 1.852 GHz ||[[Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.840 Gz 1.849 GHz 1.000 MHz 184895 GHz -26.14 dBm -13.14 d8 1.013 Ghz 1.015 Ghz 100.000 kHz 1.01454 GHz 11,15 dBm -18.85 dB
1.849 GHz 1.850 Gz 20,000 kHz 1.85000 GHz -32.11 dém -19.11.d8 1.015 GHz 1.916 GHz 20,000 kHz 1.91501 GHz -32.90 dBm -19.90 d8
1,850 GHz 1,852 GHz 100,000 kHz 185097 GHz 11.10 dBm -18.90 dB 1.016 CHz 1955 GH2 1.00D MHz 1 a1600 CHe 04.84 dBm 1164 db
T
i J1 i
e: 27.FEB.2025 21:1B:05 -
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SPORTON LAB.
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LTE Band 25 / 3MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum =) s um 7
Ref Level 30.00 dBm  Offset 12,30 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 12.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
| 3 3 AES Line _$PURIOUS_LINE_ABS, PAS!
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purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184888 GHz -22,68 dem -9.69 d& 1.012 Ghz 1.015 Ghz 100.000 kHz 1.01269 GHz 9,61 dBm -20.39 dB
1.849 GHz 1.850 GHz 30.000 kHz 1.85000 GHz -29.34 dam -16.34 d8 1.015 GHz 1.916 GHz 30.000 kHz 1.91801 GHz -27.54 dBm -14.64 de
1,850 GHz 1,853 GHz 100,000 kHz 185199 GHz 9,32 dém -20.68 dB 1.016 CHz 1955 GH2 1,000 Miz L a1607 cHe Z16.93 dBm 553 db
S
.
I - I 1 B2
S 21:53:07

LTE Band 25/

3MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.30 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém  Offset 12,30 de
SGL Count 100/100

Mode Auto Sweep
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purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs | AL Rangelow | Rangeup RBW | Fraquency | Pawerabs |  aLimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84874 GHz -23.11 dém -10.11 dé 1.512 GHz 1.815 GHz 100.000 kHz 1.51257 GHz 9.06 dBm -20.94 dB
1.843 GHz 1.850 GHz 30.000 kHz 1.85000 GHz -29.94 dBm -16.34 dB 1.015 GHz 1.016 GHz 30,000 kHz 1.91500 GHz -28.40 dBm -15.40 dB
1.850 GHz 1.853 GHz 100.000 kHz 1.85219 GHz .49 dBm -21.51 dB 1.916 GHz 1.925 GHz 1,000 MHz 1.91601 GHz -18.11 dBm -5.11 dB
'
)i i )
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LTE Band 25/ 3MHz / 64QAM
Lowest Band Edge / Full RB Highest Band Edge / Full RB
N o
Spectrum = Spectrum 5]
Ref Level 30.00 dBm  Offset 12,30 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 12.30 dB Mode Auto Sweep
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__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1,84899 GHz -25.86 dém -12.86 dB 1.012 Ghz 1.015 Ghz 100.000 kHz 1.01281 GHz 7.63 dbm -22.37 dB
1.849 GHz 1.850 GHz 30.000 kHz 1.85000 GHz -31.66 dém -18.66 d8 1.915 GHz 1.916 GHz 30,000 kHz 1.91500 GHz -31.54 cBm -18.54 dB
1,850 GHz 1,853 GHz 100,000 kHz 185233 GHz 7,39 dem -22.61 dB 1.016 CHz 1955 GH2 1,000 Miz 161811 GHz Z29.52 dBm 552 dn
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LTE Band 25 / 5MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum =) s um 7
Ref Level 30.00 dBm  Offset 12,30 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 12.30 dB Mode Auto Sweep
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__Rangelow | Rangeup | REBW | Frequency | Ppowerabs | & Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
1.840 Gz 1.849 GHz 1.000 MHz 184880 GHz -24.41 dBm -il.41de 1.910 Ghz 1.015 Ghz 100.000 kHz 1.01147 GHz 7.42 dbm -22.58 dB
1.849 GHz 1.850 GHz £0.000 kHz 1.84893 GHz -30.27 dam -17.27 d8 1.015 GHz 1.916 GHz 50.000 kHz 1.91802 GHz -26.87 dBm -13.87 de
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__Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit

1.840 GHz 1.849 GHz 1.000 MHz 1.84876 GHz -25.12 dém -i2.12 d8 1.910 Ghz 1.015 Ghz 100.000 kHz 1.01183 GHz 6.63 dBm -23.37 dB

1.849 GHz 1.850 GHz £0.000 kHz 1.85000 GHz -30.68 dém -17.68 d8 1.915 GHz 1.916 GHz 50.000 kHz 1.91500 GHz -28.77 dBm -15.77 dB
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LTE Band 25 / 5MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB
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1.840 GHz 1.849 GHz 1.000 MHz 184874 GHz -26.98 dem -13.98 dB 1.910 Ghz 1.015 Ghz 100.000 kHz 1.01304 GHz 5.65 dBm -24.35 dB
1.849 GHz 1.850 GHz £0.000 kHz 1.84589 GHz -30.76 dém -17.76 d8 1.915 GHz 1.916 GHz 50.000 kHz 1.91502 Gz -31.64 dBm -18.64 dB
1,850 GHz 1,855 GHz 100,000 kHz 185095 GHz 5,61 dém -24.39 dB 1.016 CHz 1,695 GH2 1.00D Mz 161811 GHz 23.55 dBm i0.59 B
Il i w
Date:r 2 22:14:26

Date:

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A9-17 of 30




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 25/ 10MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum L

s um

D

Ref Level 30.00 dBm  Offset 12,30 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 12.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
G | 3 3 PABS Line _$PURIOUS_LINE_ABS PASES
20 UIBIFF‘IH PURIOUS INE_ABS F 20 dbim
10 dBm 10 dBm
0 e B P Y ode AR ey Caite R
B M ¥
I |
|
-10 d8m ! ‘ -10 dem -
SPURIOUS_LINE_ABS l ‘ I
20 dem { \ 30 dem it
/ \‘\ m
30 dBm - gt : -30 dem ) S
- C Lﬁd‘ Wm‘
m 40 dBm o]
-50 dem 50 dem I“""“"""“'.!
=60 cBm; -60 dem:
Start 1.84 GHz 3003 pts Stop 1.86 GHz Start 1.905 GHz 6003 pts Stop 1.925 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.840 GHz 1.849 GHz 1.000 MHz 184861 GHz -27.86 dém -14.86 dB 1.905 GRz 1.015 Ghz 100.000 kHz 1.00069 GHz 4.48 dBm -25.52 dB
1.849 GHz 1.850 GHz 160.000 khz 1.84597 GHz -33.46 dém -20.46 d8 1.915 GHz 1.916 GHz 100,000 kHz 1.91501 Gz -27.17 dBm -14.17 dB
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1.840 GHz 1.849 GHz 1.000 MHz 1,84853 GHz -28.23 dém -15.23 d8 1.905 GRz 1.015 Ghz 100.000 kHz 1.90711 GHz 3.60 dBm -26.40 dB
1.849 GHz 1.850 GHz 160.000 khz 1.84596 GHz -33.52 dém -20.52 d8 1.915 GHz 1.916 GHz 100,000 kHz 1.91500 GHz -29.21 dBm -16.21 dB
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1.840 GHz 1.849 GHz 1.000 MHz 1,84897 GHz -20.40 dém -16.40 d& 1.905 GRz 1.015 Ghz 100.000 kHz 1.00038 GHz 2.29 dBm -27.71 dB
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1.000 GHz 1.840 GHz 1.000 MHz 1.62906 GHz -45.39 dBm -32.39 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.58330 GHz -45.47 dBm -32.47 dB
1.920 GHz 3,000 GHz 1.000 MHz 2.52190 GHz -43,96 dBm -30,96 dB 1.920 GHz 3,000 GHz 1.000 MHz 2,00874 GHz -43,90 dBm -30,90 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99292 GHz -39.35 dBm -26.35 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98892 GHz -39.32 dBm -26.32 db
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1,920 GHz 3.000 GHz 1.000 MHz 2,99586 GHz -43.93 dem -30.93 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.95242 GHz -39.15 dBm -26.15 dB
9.000 GHz 13,000 GHz 1.000 MHz 10.56205 GHz -39,12 dBém -26.12 dB
13.000 GHz 19,500 GHz 1.000 MHz 1553106 GHz -34.82 dBm -21.82 d&
i
JL J
Date:

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A9-24 of 30




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 25/ 3MHz

= ||| spe ¥
Ref Level 0.00 dém  Offset 12.50 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 12,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 d8 -30 dBm
. . POV v e w ey o ||| [ . . PR s SO VO S
———— = o = o “r
P dem
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 941.10185 MHz -44,98 dBm -31.98 dB 30,000 MHz 1,000 GHz 1.000 MHz 951.76662 MHz -44.,95 dBm -31.95 dB
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 961.46177 MHz -44.,65 dBm -31.65 dB 30,000 MHz 1,000 GHz 1.000 MHz 895.04998 MHz -44.,95 dém -31,95 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.31967 GHz -45.21 dBm -32.21 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.45904 GHz -45.29 dBm -32.29 d&
1,920 GHz 3,000 GHz 1.000 MHz 2,49599 GHz -43,53 dBm -30,53 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,05663 GHz -43.81 dBm -30,81 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.93692 GHz -39.33 dBm -26.33 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98392 GHz -39.33 dBm -26.33 db
9.000 GHz 13.000 GHz 1.000 MHz 12.62880 GHz -39.03 dBm -26.03 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.63005 GHz -38,98 dBm -25.98 d8
13.000 GHz 19,500 GHz 1.000 MHz 15.54605 GHz -34.45 dBm -21.45 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.53705 GHz -34,79 dBm -21.79 dB
~ —_— ~ —_—
{ e J o L L J v
D: 2 13 09:47:4
Highest Channel / QPSK
Spectrum
Ref Level 0.00 dém  Offset 12.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
M
-40 dem — A o Ao
m.m
-50 dB
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 960,00750 MHz -44,76 dBm -31.76 dB.
1.000 GHz 1.840 GHz 1.000 MHz 1,75583 GHz -45.39 dBm -32.39 d8
1,920 GHz 3.000 GHz 1.000 MHz 2.63598 GHz -43.83 dem -30.83 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.99742 GHz -39.29 dim -26.29 dB
9.000 GHz 13,000 GHz 1.000 MHz 1062355 GHz -38.97 dBém -25.97 dB
13.000 GHz 19,500 GHz 1.000 MHz 1553006 GHz -34.71 dBém -21.71 d&
i
JL J
Date: 2 149111
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 25/ 10MHz

= ||| spe ¥
Ref Level 0.00 dém  Offset 12.50 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 12,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 de -30 dBm
2 " PEY, LY O NN 40 dBm - ~ P, T T W
- e -
S0 dBm
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 976.48926 MHz -44.,95 dBm -31.96 dB 30,000 MHz 1,000 GHz 1.000 MHz 961.33683 MHz -44.,89 dBm -31.8% dB
1.000 GHz 1.840 GHz 1.000 MHz 1.76816 GHz -45.29 dBm -32.20 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.74618 GHz -45.34 dBm -32.34 de
1,920 GHz 3,000 GHz 1.000 MHz 2.50894 GHz -43,89 dBm -30,89 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.50139 GHz -43,567 dBm -30,67 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.95992 GHz -39.08 dBm -26.08 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.99042 GHz -39.29 dBm -26.25 db
9.000 GHz 13.000 GHz 1.000 MHz 12.65079 GHz -39.12 dBm -26.12 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.55006 GHz -39.16 dBm -26.16 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.54705 GHz -34.50 dBm -21,50 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.52806 GHz -34.36 dBm -21.86 di
— —_— = ~ — =
L JL ) L JL J
D P 13:09:2

Highest Channel / QPSK

Spectrum

Ref Level 0.00 dém  Offset 12.50 dB Mode Auto Sweep

SGL Count 100/100

(@1 AvgPwr

Limit ¢heck PABS

10 AB I10LS NE_ABS PARS

| SPURIOUS_LINE_ABS _

-20 dém

-30 dém

40 dBm M " PON.Y, LT Y VPN

Lo’ o

-50 dB

-60 dB

=70 dBs

-90 dém

-90 dém

Start 30.0 MHz 40006 pts Stop 19.5 GHz

Spurious Emissions

Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 968, 24938 MHz -45,00 dBm -32.00 d&
1.000 GHz 1.840 GHz 1.000 MHz 1,82258 GHz -45.25 dBm -32.25d8B
1.920 GHz 3.000 GHz 1.000 MHz 2.54349 GHz -43.69 dBém -30.69 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.93242 GHz -39.27 dim -26.27 dB
9.000 GHz 13,000 GHz 1.000 MHz 10.63305 GHz -39.21 dBém -26.21 dB
13.000 GHz 19,500 GHz 1.000 MHz 1553106 GHz -34.76 dBm -21.76 d&
il
JL J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 25/ 15MHz

= ||| spe ¥
Ref Level 0.00 dém  Offset 12.50 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 12,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 d8 -30 dBm
. A PR, o L Ve 40 dBm - A A NN s\ s
gyt
S0 dBm
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 9683.27586 MHz —44.75 dBm -31.75 dB 30,000 MHz 1,000 GHz 1.000 MHz 952.25137 MHz -44.73 dBm -31.73 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83811 GHz -41.40 dBm -28.40 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.80999 GHz -45.25 dBm -32.25 de
1,920 GHz 3,000 GHz 1.000 MHz 2.51110 GHz -43,82 dBm -30.82 dB 1,920 GHz 2,000 GHz 1.000 MHz 2,50822 GHz -43.31 dBm -30.81 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.93492 GHz -39.22 dbm -26.22 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.99942 GHz -39.20 dBm -26.20 db
9.000 GHz 13.000 GHz 1.000 MHz 10.61005 GHz -39.13 dBm -26.13 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.62805 GHz -39.15 dBm -26.15 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.52456 GHz -34.82 dBm -21.82 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.53905 GHz -34,70 dBm -21.70 dB
— —_— ~ —
L JL ) L L JL J e
D: 2 14 14:09

Highest Channel / QPSK

Spectrum

Ref Level 0.00 dém  Offset 12.50 dB Mode Auto Sweep

SGL Count 100/100

(@1 AvgPwr

Limit ¢heck PABS

10 AB I10LS NE_ABS PARS

| SPURIOUS_LINE_ABS _

-20 dém

-30 dém

_40 dam . I P D L s vy

o ki A

-50 dB

-60 dB

=70 dBs

-90 dém

-90 dém

Start 30.0 MHz 40006 pts Stop 19.5 GHz

Spurious Emissions

Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 846,57421 MHz -44,77 dBm -31.77 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.06570 GHz -45.21 dBm -32.21 d8
1.920 GHz 3.000 GHz 1.000 MHz 2,94260 GHz -43,93 dBém -30.93 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.93742 GHz -39.30 dBm -26.30 dB
9.000 GHz 13,000 GHz 1.000 MHz 1266579 GHz -39.17 dBm -26.17 dB
13.000 GHz 19,500 GHz 1.000 MHz 1554505 GHz -34.83 dBém -21.83 d&
il
JL J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 25/ 20MHz

= ||| spe ¥
Ref Level 0,00 dém  Offset 12,30 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,30 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
40dB _AAHW‘VWW 40 dBm M“"MW
MWW o Mww "
) e
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 946.43428 MHz -46.34 dBm -33.34 dB 30,000 MHz 1,000 GHz 1.000 MHz 990.54723 MHz -46.41 dBm -33.41 d8
1.000 GHz 1.840 GHz 1.000 MHz 1.73736 GHz -46.54 dBm -33.54 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.60639 GHz -46.61 dBm -33.61 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.96851 GHz -45,11 dBm -32,11 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,43769 GHz -45,11 dBm -32,11 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99842 GHz -40.56 dBm -27.56 dB 3.000 GHz 9.000 GHz 1.000 MHz 8.92176 GHz -40.68 dBm -27.68 db
9.000 GHz 13.000 GHz 1.000 MHz 12.47182 GHz -40.10 dBm -27.10 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.46532 GHz -40.05 dBm -27.05 d8
13.000 GHz 19,500 GHz 1.000 MHz 17.65280 GHz -32.97 dBm -19.97 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.65489 GHz -32,92 dBm -19.92 dg
~ —_— = ~ — =
L JL ) L JL J
D: 45 22:46:58

Highest Channel / QPSK

Spectrum

Ref Level 0.00 dém  Offset 12.30 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dém
40 dBm - AAM] w
it rortee?
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 979,39780 MHz -46,28 dBm -33.26 d8
1.000 GHz 1.840 GHz 1.000 MHz 1.78732 GHz -46.32 dBm -33.32.d8
1.920 GHz 3.000 GHz 1.000 MHz 2.96527 GHz -45.23 dém -32.23d8
3.000 GHz 9.000 GHz 1.000 MHz 8.91676 GHz -40.66 dBm -27.66 dB
9.000 GHz 13,000 GHz 1.000 MHz 1246332 GHz -39,80 dBm -26.80 dB
13.000 GHz 19,500 GHz 1.000 MHz 17 65639 GHz -33.04 dBém -20.04 d&
il
JL J
Date:
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ssamon . FCC RADIO TEST REPORT Report No. : FG4D1913
Frequency Stability
Test Conditions LTE Band 25 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
35 Normal Voltage 0.0045
30 Normal Voltage 0.0039
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0087
PASS
0 Normal Voltage 0.0056
20 Maximum Voltage 0.0095
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0064
Note:

1. Normal Voltage = 3.88 V. ; Minimum Voltage = 3.6 V. ; Maximum Voltage = 4.48 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A9-30 of 30
FAX : 886-3-328-4978



ssanranas. FCC RADIO TEST REPORT Report No. : FG4D1913

LTE Band 26_Part 22H

Peak-to-Average Ratio

Mode LTE Band 26 / 15MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.38 5.22 5.65 - PASS
TEL : 886-3-327-3456 Page Number 1 A10-1 of 27

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 26 / 15MHz / QPSK

LTE Band 26 / 15MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 1160 db Ref Level 30.00 cbm  Offset 1160 db
o att 30 08 AQT 2 ms ® RBW 20 MHz I At 30 08 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
- T
o o
Bt
5
X N
0.0 ¢ 0.0 S
\ \
\ by
\ \
| \
1E- " 1E- -
\ |
! ‘\
1€ T 1€ ¥
{ f
1 |
CF 836.5 MHz Mean Pwr + 20.00 dB CF 836.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 10% 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 |
Trace 1 | 23,57 dem 28,46 dbm 4.89 da 2.32 0B 577 0B .38 0B .72 0B Trace 1 [ 2260 dbm 28,50 dbm 5.98 d 2.93 d8 4.49 da
— — I ———
I [T ]

LTE Band 26 / 15MHz / 64QAM

Middle Channel / Full RB

Spectrum b

Ref Level 30.00 cbm  Offset 1160 db
o att 30 08 AQT 2 ms ® RBW 20 MHz

@152 view

] e

B
0.0 %
BS
1E4 -
Y
Y
1E ¥
!
|
CF 836.5 MHz Mean Pwr + 20.00 dB
Ci y Cumulative Distril Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% |

Trace 1 [ 2175 dem 28,24 dbm 5.49 d8 .07 68 .76 0B 5.65 0B 5.20 0B

| ——— —
il I

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FG4D1913

26dB Bandwidth

LTE Band 26 : 26dB BW(MHz)

Mode

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.27 1.28 2.96 3.04 | 4.99 4.81 9.75 9.84 | 14.62 | 14.14 - -

Mode LTE Band 26 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.25 - 2.99 - 4.95 - 9.81 - 14.41 - - -

: A10-3 of 27

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 26

[= (=
v v
Ref Level 30.00 cbm  Offset 11,60 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.60 b = RBW 30 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0dh SWT 632 ps @ VBW 100 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.22 dbm)| MI[1] 15.82 dBm
836.80770 MHz 83630250 MHZ,
= - ndk 26.00 dB @ nde 26.00 dB
o4 AN o P v 1.275500000 MHZ, o bttt o M- U TR 1.281100000 MHZ|
Q factor 656.0| / Q factor \ 652.9)
o d — - 0d 7 Y
Ty X
¥ 12
-10 df = — -10 de -
o / K
20d 20d
B S — el 1
TN S [T N
a0 -a-
40 d -40 de
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 835.8077 MHz 16.22 dam nd8 down 1.2755 MHz ML 835.3825 MHz 15.82 dam nd8 down L7811 MHz
T1 1 935.8554 MHz -9.71 dBm nd8 26.00 dB T1 L B35.579 MHz -10.11 dbm nd8 26.00 dB
T2 1 837.135 MHz -9.82 dam qQ factor 556.0 T2 1 37,1601 MHz -10.40 dam qQ factor 652.9
L I 4 L [S JL 4 -
ctrum s vectrum &
Ref Level 30.00 cbm  Offset 11,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 1920 dBm)| MI[1] 16.68 dBm
» gt T an n i o
P N AN . N S S P .
04 i Bw y 2.967000000 MHZ, 104 T T el - 3.045000000 MHZ|
T Q factor 282.3 T Q factor \\ 274.9)
4 / 4 |
o 0 +
& T/ -
-10 df 7 -10 d J-'} tl'
/ ) / \
204 20d
— . ] - ~ Sy
e -4 pea A A N S
EN e
40 d -40 de
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
ype | Ref | Tre -value -value unction unction Resul ype | Ref | Tre -value -value unction unction Resul
T Ref | Tr K-val ¥-val Functi Function Result T Ref | Tr X-val ¥-val Functi Function Result
M1 1 837.513 MHz 19.20 dBm nd@ down 2.967 MHz M1 1 B37.1474 MHz 16.68 dBm nd@ down 2,045 MHZ
T1 1 835.0135 MHz -7.19 dBm nd8 26.00 dB T1 L £34.9775 MHz -9.73 dBm nd8 26.00 dB
T2 1 837.9805 MHz -6.40 dBm Q factor 282.3 T2 1 B83B.0225 MHz -8.90 dBm Q factor 274.9
L I 4 L [S JL 4 -
at ] 6: . 1
Spectrum s vectrum &
Ref Level 30.00 cbm  Offset 11,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 15.86 dbm)| MI[1] 14.73 dBm
837.13900 MHz 837.79900 MHZ,
20 20 v
o fnde 26.00 dB ndg }.‘ 26.00 dB
o e A S Mg P 4.995000000 MHZ 04 Pk PO AR e VT B ~ 4.815000000 MHZ]
Q factor V\ 167.6 f\ Q factor | 174.0)
o y i/ {2
10 df — - 10 o R 1
/ /
204 § 20d
et _ ) e n
a0 gt ELEC S e
40 d -40 de
50 df 50 d
&nd 60 d
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 837.139 NMHz 15.86 dsm nd8 down 4.995 MHz ML 37,709 MHz 14.73 dam nd8 down 4,815 MHz
T1 1 833.983 MHz -9.67 dBm nd8 26.00 dB T1 L 34,072 MHz -11.39 dam nd8 26.00 dB
T2 1 838.978 MHz -10.48 dBm Q factor 167.6 T2 1 B3B.BBE MHZz -11.44 ddm Q factor 174.0
L I 4 L [S JL 4 -
at ] 6: . 1

TEL:
FAX:

886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1913

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum i =
Ref Level 30.00 cbm  Offset 11,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 300 khz
o Att 30dE SWT  126us @ VBW 1MHz Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
16.76 dBm) ™M1[1] 18.12 dBm)
840.2960 MHz 839.2770 MHz
20 20
- 26.00 dB . nde 26.00 dB
104 - 0.750000000 MHz| 10 4 -~ ~ B 0.850000000 MHZ|
b Q factor | 86.2 : | Q factor \ 85.2
/
0 dBm: 0 dem. .
T}
-10 dBm -10 dém 7
20 dBm — 20 dBm [ —
o~ y —fr o 1] L~
“a0 dem -30°dam
-0 dBm -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 840.295 MHz 16.76 dam nd8 down 9.75 MHz ML 277 WHz 18.12 dam nd8 down 9,85 WHZ
T1 1 831.645 MHz -6.86 dBm nd8 26.00 dB T1 L 545 MHz -8.23 dBm nd8 26,00 d8
T2 1 841.395 MHz -9.26 dBm Q factor 86.2 T2 1 B41.395 MHz -7.75 dBm Q factor

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 11,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 300 khz
o Att 30dE SWT  126us @ VBW 1MHz Mode FFT o Att SWT  126ys @ VBW 1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.57 dBm) ™M1[1] 16.72 dBm)
840.2160 MHz 832.9340 MHz
20 - 20
N ndBx_ 26.00 dB T ndB R 26.00 dB
. - =t | sy 14.625000000 MH2| 04 = b - el AV 14.146000000 MHz
- T Q factor 57.4 - [i Q factor i 58.9
0 dem . 0 dém 7 L
b ) g %
-10 d8m ¥ -10 dém: t
/ ! W, ~
AL - / T
2040 sAeonde S o da W N Tren
7 - 130 987 7
-30 dbm -30 dém
-0 dBm -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF B36.5 MHz 1001 pts Span 40,0 MHz CF 836.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 840.216 MHz 16.57 dam nd8 down 14.525 MHz ML = 16.72 dam nd8 down 14,146 MHz
T1 1 829.277 MHz nd8 26,00 dB T1 L £29.427 MHz -10.96 dBm nd8 26,00 d8
T2 1 843.903 MHz qQ factor 57.4 T2 1 B43.573 MHz -9.34 dam qQ factor 58.9
8 JL J o L JL 4 -

N/A

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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